
10.  Exploded drawing  

HKE-L 223 000 H 223 EU 33/10 

 

 

 

* 
s
e
c
u
re

 w
it
h
 L

o
c
ti
te

 2
4
2
  



11. Spare parts list  

HKE-L 223 000200 H 223 EU 33/10 

 

 

 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

2 
Needle sleeve 

HK 1616 
1 

 

3 Pin – 4 m6 x 12 1  

4 Pin – 4 m6 x 12 1  

5 Pin – 6 m6 x 18 2  

6 Washer – Ø 6 1  

8 Hexagon nut – M 6 1  

10 Screw – M 3 x 8 2  

11 Upper jaw holder 1 V 

12 Dowel pin – 3 x 10 1  

13 Cover 1  

14 
Needle bushing 

BK 1616 
1 

 

15 Screw – M 6 x 12 2  

18 Safety disc Ø 10 1  

19 Eccentric shaft 1  

20 
Feather key 
A 5 x 5 x 16 

1 
 

21 
Needle ring 

K 32 x 37 x 13 
2 

 

22 Lower jaw 1 V 

25 Cutter – BT 40 1 V 

26 Ejector 1 V 

29 Tension wheel 1 V 

33 Tension spring 1 V 

35 Cutting lever 1  

37 Feed shaft 1  

38 
Feather key 
A 5 x 5 x 18 

1 
 

39 Safety disc Ø 12 1  

40 Pin 1  

42 Rear strap guide 1 V 

43 Screw – M 5 x 10 2  

44 Safety disc – S 5 2  

48 Screw – M 6 x 20 1  

49 Thread pin – M6 x 45 1  

50 Cover 1  

51 Screw – M 5 x 30 1  

52 Safety disc – S 5 1  



 

 
 

 

 
 

 

Pos. 
 

Description 
St. 

Pcs. 
Pc. 

 

53 
Half–length grooved pin 

C 4 x 16 
1 

 

54 O-ring seal – B 13 x 2 1  

55 
Adjusting washer 

30 x 42 x 0.2 
1 

 

56 Screw – M4 x 10 2  

57 Pin – 4 m6 x 12 1  

61 Name plate 1  

62 
CE-sign 
size B 

1 
 

63 Pin – 3 m6 x 20 1  

64 Thread pin – M4 x 4 1  

67 Type plate 1  

70 Ejector 4 V 

71 Pressure spring 4 V 

72 Hexagon nut – M6 1  

75 Thread pin – M5 x 8 2  

76 Strap guide front 1 V 

77 Screw – M5 x 16 1  

78 Disc – Ø 6.4 2  

79 Safety disc – S 6 2  

84 Adjusting screw 1  

500 
Strap guide, 

complete 13 mm 
1 V 

501 
Strap guide, 

complete 16 mm 
1 V 

502 
Strap guide, 

complete 19 mm 
1 V 

503 Gripper plate 1 V 
    

505 Upper jaw, complete 1 V 

506 
Strap guide, 

complete 20 mm 
1 V 

508 
Tension lever, 

complete 
1 

 

509 Rocker, complete 1 
 

510 Frame, complete 1 V 


